
Handbok
Kompressor Attack
 241, 351, 501 & 601

















Attack 241
1. Tank
2. Kondensavtappning
3. Hjul
4. Kompressorblock
5. Oljesticka
6. Luftfilter
7. Motorkåpa
8. Tryckstömbrytare
9. Reduceringsventil
10. Handtag
11. Snabbkoppling
12. Säkerhetsventil

Attack 351
1. Tank
2. Manometer
3. Tryckströmbrytare
4. Handtag
5. Fläktkåpa
6. Kompressorblock
7. Luftfilter
8. Oljesticka
9. Reduceringsventil
10. Vattenavskiljare
11. Kulkran
12. Hjul
13. Backventil
14. Kondensavtappning

Attack 501 & 601
1. Kulkran
2. Tank
3. Reduceringsventil
4. Remskydd
5. Kompressorblock
6. Elmotor
7. Tryckströmbrytare
8. Manometer
9. Pivåhjul
10. Kondensavtappning
11. Hjul
12. Backventil

Bildförklaringar















����

����

����

������
�	

��
����	��


��	���
����

����

����

����

������
�	

��
����	��


��	���
����

� ���������� � ��������
�� �� ���������� � ����������� !"#�����������
��

� ���������� � ��$!���������
����� �� ��%������� � 
�&�!'�(�$(�����
����
������ !��""


� ���������� � �)���$�"!� "�*+!+����#������������� ��$%�� �� ���������� � ,-.$��/+ -!����
  �����
�&'&

� ���������� � 
"�����������(����#)*+,�-���,�$. �% ����%����� � ��$!�.���0���11+�!���	/!
�������0
�
 �����


� ���������� � 2��#���1��������
��2)�-���3,.+ �� ���������� � ��$!�.���0�3 !����4���0
�
 �����


� ���%������ � ��$$�'����!�����
��0�5,6�1�1 �� ���������� � 
�!����
���#3�-���,,)�

� ���������� � )�-0$����#
�� ��7,61566'��8 �� ���������� � 2��#������������
�23*+�

� ���������� � 4+ -!����
  ����� �� �����%���� � 
"�����������(���,*5+����		

% ���������� � 
�!����
���#)� 9:�
���
 �� ���������� � 2��#������������
�2,�-���3,.+

�� ���������� � 
"�����������(����#56*+6� 9����� �� ���������� � 4+ -!������!"�����59�&�#�

�� ��%������� � �$�.���(
00��$9)& �� ���������� � 
"�����������(����#56*�,�"�� �

�� ���������� � 
�!����
���#56� 9:�
��� �� ���������� � ,-.$��/+ -!����
  �����
�&'&

�� ���������� � 	�-3���	��;
���� �� %��������� � ��51��- !���<�!00��0�=0
�������$36�

�� ��%������� � �$�.���(
00��59+&

�� ���������� � �-&��0�#+���1�(!;�����
��=���
"����

�� ��%��%���� � 
+-���!��-�(�$(�����
����
��������

�� ���������� � � $��-�!�6����(!;������
�

�� ���������� � ����������� !"#7�$�"!� "�5+!+��"�6$�����
�����������
��9#�����

�% ���������� � 
"�����������(����#5+*566�-���,�$�

�� ���������� � 2��#������������
��25+*$3*+>,

�� ���������� � 
1�"����#��$�������
�"�
����!��


�� ���������� � 2#��$����!��


�� ���������� � 
�!����
���#5+�-���,,))

�� ���������� � � �"#��.��!�1����!;��������0!���

�� ���������� � ��66�����<�==���

�� �����%���� � 2��#������������
�-���3,.$

�� ���������� � 
"�����������(���#3*+6�-���,�$.

�� ���������� � �-&��0�"�6$�����
���
��=���
"����

�% ���������� � 8+"3 -.�-�!����������
���$9)&

�� ���������� � 4+ -!����
  �����$9)&�1�59�&�

�� ���������� � ���������.��.����#
��=����

�� ���������� � ���������.��.����#
��=����

�� ���������� � 	�1����!;��������
0����!������
��

�� ���������� � �����������0�"��������!���������0��������

�� �����%���� � 4+ -!�����00���59�&��
��
�<

�
-
�
��
�
�
#
�+
+
95
5
96
,
�1
��
�
��
�<

�
�
�
��

�
'
�+
+
95
5
96
,

������

��	
��
��

�����
���



REF.

RIF.

CODE

CODICE
QT

DESCRIPTION

DESCRIZIONE

REF.

RIF.

CODE

CODICE
QT

DESCRIPTION

DESCRIZIONE

1 9100270110 1 Crahkcase - Carter 36 7011420000 1 Screw - Vite M6x16 UNI 5739

2 9100270120 1 Crahkcase cover - Coperchio carter 37 9100280110 1 Breather pipe plug - Tappo sfiato

3 9971205015 4 Screw - Vite M5x16 UNI 7687 38 7030270000 1 Washer - Rondella d.8,5x50x4

4 9100270130 1 OR gasket - Guarnizione OR 39 9100270230 1 Flywheel - Volano

5 9100270140 1 Crankshaft - Albero a gomito 40 7011100000 1 Screw - Vite M8x25 UNI 5739

6 7060180000 1 Bearing - Cuscinetto 6203 41 7031010000 1 Toothed washer - Rondella dentata d.8 UNI 3703

7 7060200000 1 Bearing - Cuscinetto 6204 42 9100270270 1 Aftercooler - Refrigeratore

8 9100270150 1 Oil seal - Paraolio 20x47x7 43 7011460000 2 Screw - Vite M6x16 UNI 5739

9 9100270160 1 Front cover - Coperchio frontale 44 9100270280 1 Gasket - Guarnizione

10 9100270170 1 Rear cover - Coperchio posteriore 45 7080160000 1 Joint - Raccordo a L 1/2

11 9100280010 1 OR gasket - Guarnizione OR 144 46 7090080000 1 Plug - Tappo 3/8

12 7011420000 6 Screw - Vite M6x16 UNI 5739

13 9100280020 1 Key - Chiavetta 

14 9100270010 2 Connection rod - Biella 100 9100270260 1 Valve plate unit - Gruppo piastra valvole 

15 9100270020 2 Piston pin - Spinotto 101 9700000078 1 Kit gaskets - Kit guarnizioni

16 9100270030 2 Piston - Pistone 102 4291140000 2 Piston group / Gruppo pistone

17 4080120000 2 Piston rings kit - Kit segmenti

18 9100270070 4 Seeger - Seeger

19 9100270080 1 Cylinder - Cilindro

20 7011100000 4 Screw - Vite M8x25 UNI 5739

21 9100280070 1 Oil level sight glass - Spia livello olio

22 9100270180 1 OR gasket - Guarnizione OR

23 9100270190 1 Gasket - Guarnizione

24 9100270090 2 Valve plate - Piastra valvole

25 9100270200 1 Gasket - Guarnizione

26 9100280090 4 Valve - Valvola

27 9100270210 1 Gasket - Guarnizione

28 9100270100 1 Head - Testa

29 7458340000 1 Filter plate - Piastrina filtro

30 9100010210 1 Filtering element - Elemento filtrante

31 9100270240 1 Intake filter - Filtro aspirazione

32 7012060000 1 Screw - Vite d.4,2x12 UNI 6954

33 7010080000 6 Screw - Vite M8x35 UNI 5931

34 9100270220 1 Air conveyor - Convogliatore aria

35 7012090000 2 Screw - Vite M5x12 UNI 7687IN
 V

IG
O

U
R

 F
R

O
M

 0
6
/1

2
/0

7
 -

 I
N

 V
IG

O
R

E
 D

A
L
 0

6
/1

2
/0

7
 (

R
E

V
-0

0
)

AB 360 

COOLER FJ


